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TESTING TEST DETERMIN
UNIT SPECIFICATIONS

ITEMS RESULTS ATION

PLIIREE
Tensile strength MPa >70 78 P
(IS0 527-2)

R TESINA'S
Tensile fracture strain % >4 4.8 P
(IS0 527-2)

LA
Modulus of elasticity in tension MPa >3000 3196 P
(ISO 527-2)

i SCRE TRk 1 1ok 9 B
Charpy impact strength(unnotched) kJ/m? >13 22 I4
(IS0 179-1)

#eR AR L
Vicat softening temperature °C >105 110.5 P
(ISO 306)

IRk R332 48

Dimensional change on heating % <25 1.2 P
(ISO 7823-1)

Total luminous transmittance % >90 93 P
(ISO 13468)

il 5RE
Flexural strength MPa 100-115 109 P
(ISO 178)

5 PGRE BT
Rockwell hardness -— 100-105 M-100 P
(ISO 2039-2)

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced
except in full.
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LMK R
10 Linear expansion coefficient K 7%10%3 7%107° P
(ISO 11359-2)
SEAHERHEATCC
6538P)24h >99.99 -
TR BCR Staphylococcus aureus,24h
11 Antibacterial effect %
LSl KIGHFFHE (ATCC 8739)24h
e . >99.99 -
Escherichia coli,24h
Py RS FE I TEBAR BRI 2 IR 2 1 T EAT
REMARKS The testing process is carried out under the environmental conditions specified by the technical
requirements.
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“P” represents pass;“F” represents failure; N’ represents not happen;*---” represents not content.
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In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced

except in full.
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